LG 300

Spare parts list

Forward and reversible plate
LG 300

© 2018 XXXXXXXXXXXXXXXX | NO. XXXXXXXXXX | 2018-03



General information

This spare parts list applies to the following:

Part number

Description

967855303 COMPACTORS LG 300 Hatz | 600 mm | EPA | EL
967855306 COMPACTORS LG 300 600 mm | Hatz | El
967855304 COMPACTORS LG 300 Hatz | Man

967855307 COMPACTORS LG 300 Hatz | El

967855305 COMPACTORS LG 300 600 mm | Hatz | Man
967855301 COMPACTORS LG 300 Honda

967855302 COMPACTORS LG 300 Honda | 600 mm

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety

and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!



Kits @and CoNSUMADIES . . . . . . e e e e 1

Preventative Maintenance Kits

Start Up Kit_honda . . .. . e 3
Start Up Kit, Hatz . . . . 5
12 months / 500 hours service Kit . . .. ... ... e e e 7
12 months / 500 hours service Kit . . .. ... ... e e e 9
Six months / Every 250 hours Kit . . . .. ... e e 11

Service, repair and wear part kits

Shock absorber repair Kit . . . .. ... e 13
Forward and reverse piston repair Kit . . . . .. .. . e 15
Eccentric element repair Kit . . . . . . .. e 17
Block paving plate kit 500 MM (19,7 1N.) . . . .. e e 19
Block paving plate kit 600 MM (23.6 1N.) . . . . ... e e e 21
Transport deviCe Kit . . . . . . e e e 23

Refurbishment kits

595389301 GoldKit LG 300 Hatz . . . . . ... 25
595389201 SilverKit LG 300 Hatz . . . . . ... e 28
595386801 CosmeticKit LG 300 Hatz . . . . . ... . e 31
595389501 GoldKit LG 300 Honda . . . . .. ... e 33
595389401 SilverKit LG 300 HONda . . . . . ... e 35
595386701 CosmeticKit LG 300 Honda . . . . . .. ... e 37

Spare parts list

Frame, Honda . . .. .. 39
Frame and hoods, Hatz . . . .. ... e 41
ENgine plate . . . e e e 43
Ground plate and eccentric element installation . . . . . . ... .. .. 45
Block paving plate 500 Mm(10.7 IN.) . . . ... e e e 47
Block paving plate 600 MM (23.6 iN.) . . . ... e e 49
TraNSPOrt dEVICE . . . . e 51
ECCentriC Blement . o . 53
Engine installation, Honda . . .. ... .. e 56
Engine, Honda GX 270 UT SV S . . . . e e e e e e 59
Engine installation, Hatz . . . . . .. 62
Engine, Hatz 1B30 electric start . . . . . . . .. e e e 65
Engine, Hatz 1B30 electric start, EPA Version . . . . . ... 71
Engine, Hatz 1B30 manual start . . . . .. .. .. e e 75
Fueltank, Hatz 1B30 . . . . .. e 81
Centrifugal clutch, Honda . . . . .. e 84
Centrifugal clutch, Hatz . . . ... 87
Belt tightener . 89
Hydraulic SYStem . . . 91
Battery installation . . . . . .. 94
Handle . . e 97
Throttle control, Honda . . . . . . e e 99
Throttle control, Hatz, Non EPA Version . . . . ... 101
Throttle control, Hatz, EPA Version . . . .. . 103
Labels, Honda . . . .. e 105

Labels, Hatz . . . e 107



Parts Online LG 300 Husqgvarna_Orange

Kits and consumables

Service offers resume LG300 |ltem| Number Description
1 Cobra & compactor Impact-OIL 1L
2 Cobra Compactor Impact-0Oil, 20x1 L (0.22 gal) (0.26 US gal)
Lubricants 3 Can Paroil E Mission Green 5 Liter/1.32 Gallon
4 Can Paroil E Mission Green 20 Liter/5.3 Gallon
5 Can Paroil E Mission Green 210 Liter/55.5 Gallon
. . 6 | 594195601 |One year service kit
Preventive maintenance
7 | 594195701 |One year service kit
8 | 594196701 |Eccentric element repair kit
Wear&Repair Kits 9 | 594196501 |Forward and reverse piston repair kit
10 | 594196201 |Shock absorber repair kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
1



Parts Online LG 300 Husqgvarna_Orange
ltem Part No. Name Qty L
1 - Cobra & compactor Impact-OIL 1L 1
2 - Can Paroil Mission green 20 Liter/5.3 Gallon 1
3 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
4 - Can Paroil Mission green 20 Liter/5.3 Gallon 1
5 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
6 594195601 One year service kit 1
7 594195701 One year service kit 1
8 594196701 Eccentric element repair kit 1
9 594196501 Forward and reverse piston repair kit 1
10 594196201 Shock absorber repair kit 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2




Parts Online LG 300 Husqgvarna_Orange

Preventative Maintenance Kits Start Up Kit_honda

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
3



Parts Online LG 300 Husqgvarna_Orange
ltem Part No. Name Qty L

1 595385401 Start Up Kit 1
2 595384701 500 Hours Service Kit / 12 Months Service Kit 1

3 594445501 Air filter 1

4 594332701 V-belt 1

5 594575101 Air Filter, cpl 1

6 594575101 Air Filter, cpl 1

7 - Cobra & compactor Impact-OIL 1L 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4




Parts Online LG 300 Husqgvarna_Orange

Preventative Maintenance Kits Start Up Kit, Hatz

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
5



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595132901 Start Up Kit 1
2 594217001 12 months / 500 hours service kit 1
3 594331801 V-belt 1
4 595377401 Fuel filter 1
5 594445501 Air filter 1
6 595377301 Air Filter 1
7 594214601 Six months / Every 250 hours kit 1
8 595377401 Fuel filter 1
9 595377301 Air Filter 1
10 - Cobra & compactor Impact-OIL 1L 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

6




Parts Online LG 300 Husqgvarna_Orange

Preventative Maintenance Kits 12 months / 500 hours service kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
7



Parts Online LG 300 Husqgvarna_Orange
ltem Part No. Name Qty L
1 595384701 500 Hours Service Kit / 12 Months Service Kit 1
2 594445501 Air filter 1
3 594332701 V-belt 1
4 594575101 Air Filter, cpl 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

8




Parts Online LG 300 Husqgvarna_Orange

Preventative Maintenance Kits 12 months / 500 hours service kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
9



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594217001 12 months / 500 hours service kit 1
2 594331801 V-belt 1
3 595377401 Fuel filter 1
4 594445501 Air filter 1
5 595377301 Air Filter 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
10



Parts Online LG 300 Husqgvarna_Orange

Preventative Maintenance Kits Six months / Every 250 hours kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
11



Parts Online

LG 300 Husqgvarna_Orange

ltem Part No. Name Qty L
1 594214601 Six months / Every 250 hours kit 1
2 595377401 Fuel filter 1
3 595377301 Air Filter 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

12




Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Shock absorber repair kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
13



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594196201 Shock absorber repair kit 1
2 594327001 Shock absorber 4 A
3 - Nut, M12 A3K 8 A
4 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 4 B
5 - Washer, 13 x 24 x 2 mm, 0.51 x 0.94 x 0.08 in. 300 HV 4 A
6 594147501 Shock absorber 4 Cc
7 - Screw, M10 x 16 mm 8.8 A3K 4 C
8 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4 Cc
9 594518301 Shock absorber 1 C
10 594462701 Shock absorber 1 Cc

Comments for Page: Shock absorber repair kit

A | See section "Ground plate and eccentric element installation".
B | See section "Engine plate".

C | See section "Handle".

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
14



Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Forward and reverse piston repair kit

0

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
15



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594196501 Forward and reverse piston repair kit 1

2 594332201 Sealing ring 1 A
3 594643301 Piston rod 1 A
4 594266401 Retaining ring 1 A
5 594647501 Ball bearing 1 A
6 594265601 Retaining ring 1 A
7 594647601 Thrust ball bearing 1 A
8 594647701 Spring washer 1 A
9 594643201 Hydraulic cylinder 1 A
10 595062601 Spring pin 1 A
11 - Washer, 6.4 x 12 x 1.5 mm 0.25 x 0.47 x 0.06 in. 300 HV 4 A
12 - Screw, M6 x 20 mm 8.8 A2K 4 A

Comments for Page: Forward and reverse piston repair kit

A | See section "Eccentric element".

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
16



Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Eccentric element repair kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
17



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594196701 Eccentric element repair kit 1

2 594531101 Roller bearing 4 A

3 594547401 Sealing ring 1 A

4 594550501 Ball bearing 2 A

5 595046001 Retaining ring 1 A
6 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 16 A
7 - Screw, M6 x 20 mm 8.8 A2K 16 A
8 594552101 Packing 1
9 - Copper washer, 16.7 x 24 x 1.5 mm, 0.66 x 0.94 x 0.06 in. TYPE A, M16 1 A

Comments for Page: Eccentric element repair kit

A | See section "Eccentric element".

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
18




Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Block paving plate kit 500 mm (19.7 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
19



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594830201 Block paving kit 500 mm 1
Not Shown - Polyurethane plate, 500 mm, 19.7 in. 1
Not Shown - Bracket 2
Not Shown - Nut, M10 x 1.5 mm A3K 4
Not Shown - Screw, M10 x 45 mm 4.6 A3K 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

20




Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Block paving plate kit 600 mm (23.6 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
21



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594830301 Block paving kit 600 mm 1
Not Shown - Polyurethane plate, 600 mm, 23.6 in. 1
Not Shown - Bracket 2
Not Shown - Nut, M10 x 1.5 mm A3K 4
Not Shown - Screw, M10 x 45 mm 4.6 A3K 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

22




Parts Online LG 300 Husqgvarna_Orange

Service, repair and wear part kits Transport device kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
23



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594830501 Transport device kit 1
- - Transport device 1
- - Strap 1
- - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1
- - Screw, M12 x 25 mm 8.8 A3K 1
- - Screw, M8 x 30 mm 8.8 4
- - Wheel shaft 2
- - Washer 4
- - Wheel 2
- - Split pin 2
- - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. 300 HV 4
- Nut, M8 A2K 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

24




Parts Online

LG 300 Husqgvarna_Orange

Refurbishment kits 595389301 GoldKit LG 300 Hatz

1 505339301 Gold Kit LG 300 Hatz
Ground Plate -Eccentric-Handling System LG 300 Hatz
2 Eccentric Element Repair Kit 1
3 Shock absorber repair kit 1
4 Pulley 1
5 Clutch 1
& |Eccentric System Forward and reverse piston repair kit 1
7 Hydraulic hose 1
8 Hydraulic hose 1
9 Hydraulic hose 1
10 Hydraulic hose 1
Cosmetic Kit LG 300 Hatz
11 Front hood 1
12 Rear Hood 1
13 screw 14
14 Washer 17
15 Covers Screw 2
16 Screw 3
17 Washer 2
18 Clip 1
19 Insulation 1
20 V-belt cover 1
21 Belt Guard Bolt 4
22 Washer 4
23 Rubber cover 1
24 Rubber cover 1
25 Grab handle 1
20 Lever 1
27 Housing 1
28 Handle System Lever_hmJS_ing 1
29 Measuring nipple 1
30 Measuring nipple 1
31 sScrew 2
32 Washer 2
33 Pin 1
34 Rod 1
35 Labeling Product Label Kit LG 300 Hatz 1
Engine
36 Hatz Engine Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

25




Parts Online LG 300 Husqgvarna_Orange
Item Part No. Name Qty L

1 595389301 Gold Kit LG 300 Hatz 1
- -- Ground Plate -Eccentric-Handling System LG 300 Hatz 1
2 - Eccentric Element Repair Kit 1
3 - Shock absorber repair kit 1
4 = Pulley 1
5 - Clutch 1
6 - Forward and reverse piston repair kit 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
10 - Hydraulic hose 1
- - Cosmetic Kit LG 300 Hatz 1
11 - Front hood 1
12 - Rear Hood 1

13 - Screw 14

14 - Washer 17
15 - Screw 2
16 - Screw 3
17 - Washer 2
18 - Clip 1
19 - Insulation silencing foam 1
20 - V-belt cover 1
21 - Bolt 4
22 - Washer 4
23 - Rubber cover 1
24 - Rubber cover 1
25 - Grab handle 1
26 - Lever 1
27 - Housing 1
28 - Lever housing 1
29 - Measuring nipple 1
30 - Measuring nipple 1
31 - Screw 2
32 - Washer 2
33 - Pin 1
34 - Rod 1
35 - Product Label Kit LG 300 Hatz 1
- -- Engine 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

26




Parts Online LG 300 Husqgvarna_Orange

ltem Part No. Name Qty L

36 - Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
27




Parts Online LG 300 Husqgvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
28



Parts Online LG 300 Husqgvarna_Orange

Refurbishment kits 595389201 SilverKit LG 300 Hatz

1 595389201 Silver Kit LG 300 Hatz
Ground Plate -Eccentric-Handling System LG 300 Hatz

2 Eccentric Element Repair Kit 1
3 Shock absorber repair kit 1
il Pulley 1
5 Clutch 1
6 | Eccentric System Forward and reverse piston repair kit

7 Hydraulic hose 1
8 Hydraulic hose 1
9 Hydraulic hose 1
10 Hydraulic hose 1

Engine
11 Hatz Engine Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
29



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595389201 Silver Kit LG 300 Hatz 1
- -- Ground Plate -Eccentric-Handling System LG 300 Hatz 1
2 - Eccentric Element Repair Kit 1
3 - Shock absorber repair kit 1
4 - Pulley 1
5 - Clutch 1
6 - Forward and reverse piston repair kit 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
10 - Hydraulic hose 1
- -- Engine 1
11 - Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

30




Parts Online

LG 300 Husqgvarna_Orange

Refurbishment kits 595386801 CosmeticKit LG 300 Hatz

1 595386801 Cosmetic Kit LG 300 Hatz

2 Front hood

3 Rear Hood

4 Screw 14
> Washer 17
6 Covers Screw 2
7 Screw 3
8 Washer 2
9 Clip 1
10 Insulation 1
11 V-belt cover 1
12 Belt Guard Bolt 4
13 Washer 4
14 Rubber cover 1
15 Rubber cover 1
16 Grab handle 1
17 Lever 1
18 Housing 1
19 Handle System Lever .housing 1
20 Measuring nipple 1
21 Measuring nipple 1
22 Screw 2
23 Washer 2
24 Pin 1
25 Rod 1
26 Labeling Product Label Kit LG 300 Hatz 1

Engine
27 Hartz Engine Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

31



Parts Online LG 300 Husqgvarna_Orange
Iltem Part No. Name Qty L

1 595386801 Cosmetic Kit LG 300 Hatz 1
2 - Front hood 1
3 - Rear Hood 1

4 - Screw 14

5 - Washer 17
6 - Screw 2
7 - Screw &
8 - Washer 2
9 - Clip 1
10 - Insulation silencing foam 1
11 - V-belt cover 1
12 - Bolt 4
13 - Washer 4
14 - Rubber cover 1
15 - Rubber cover 1
16 - Grab handle 1
17 - Lever 1
18 - Housing 1
19 - Lever housing 1
20 - Measuring nipple 1
21 - Measuring nipple 1
22 - Screw 2
23 - Washer 2
24 - Pin 1
25 - Rod 1
26 - Product Label Kit LG 300 Hatz 1
- - Engine -
27 - Yearly Service Kit Hatz 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

32




Parts Online

LG 300 Husqgvarna_Orange

Refurbishment kits 595389501 GoldKit LG 300 Honda

1 595389501 Gold Kit LG 300 Honda
Ground Plate - Eccentric-Handling System Repair Kit LG 300 Honda
2 Eccentric Element Repair Kit 1
3 Shock absorber repair kit 1
4 Pulley 1
5 Eccentric System Forward and reverse piston repair kit 1
6 Hydraulic hose 1
7 Hydraulic hose 1
3 Hydraulic hose 1
9 Hydraulic hose 1
Cosmetic Kit LG 300 Honda
10 V-belt cover 1
11 Belt Guard Bolt 4
12 Washer 4
13 Rubber cover 1
14 Rubber cover 1
15 Grab handle 1
16 Lever 1
17 Housing 1
18 Handle System Lever housing 1
19 Measuring nipple 1
20 Measuring nipple 1
21 Screw 2
22 Washer 2
23 Pin 1
24 Rod 1
25 Labeling Product Label Kit LG 300 Honda 1
Engine
26 Hatz Engine Yearly Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

33



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595389501 Gold Kit LG 300 Honda 1
- -- Ground Plate - Eccentric-Handling System Repair Kit LG 300 Honda 1
2 - Eccentric Element Repair Kit 1
3 - Shock absorber repair kit 1
4 - Pulley 1
5 - Forward and reverse piston repair kit 1
6 - Hydraulic hose 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
- - Cosmetic Kit LG 300 Honda 1
10 - V-belt cover 1
11 - Bolt 4
12 - Washer 4
13 - Rubber cover 1
14 - Rubber cover 1
15 - Grab handle 1
16 - Lever 1
17 - Housing 1
18 - Lever housing 1
19 - Measuring nipple 1
20 - Measuring nipple 1
21 - Screw 2
22 - Washer 2
23 - Pin 1
24 - Rod 1
25 - Product Label Kit LG 300 Honda 1
- -- Engine 1
26 - Yearly Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
34




Parts Online LG 300 Husqgvarna_Orange

Refurbishment kits 595389401 SilverKit LG 300 Honda

1 595389401 Silver Kit LG 300 Honda
Ground Plate - Eccentric-Handling System Repair Kit LG 300 Honda

Eccentric Element Repair Kit

Shock absorber repair kit

Pulley

Forward and reverse piston repair kit

Eccentric System .
Hydraulic hose

Hydraulic hose

Hydraulic hose

LW~ | ]|W]N
N e e e e

Hydraulic hose

Engine

=
o

Hatz Engine Yearly Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
35



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595389401 Silver Kit LG 300 Honda 1
- -- Ground Plate - Eccentric-Handling System Repair Kit LG 300 Honda 1
2 - Eccentric Element Repair Kit 1
3 - Shock absorber repair kit 1
4 - Pulley 1
5 - Forward and reverse piston repair kit 1
6 - Hydraulic hose 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
- -- Engine 1
10 - Yearly Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
36




Parts Online

LG 300 Husqgvarna_Orange

Refurbishment kits 595386701 CosmeticKit LG 300 Honda

1 595386701 Cosmetic Kit LG 300 Honda

2 V-belt cover 1
3 Belt Guard Bolt 4
4 Washer 4
5 Rubber cover 1
6 Rubber cover 1
7 Grab handle 1
8 Lever 1
9 Housing 1
10 Handle System Lever .hnusing 1
11 Measuring nipple 1
12 Measuring nipple 1
13 Screw 2
14 Washer 2
15 Pin 1
16 Rod 1
17 Labeling Product Label Kit LG 300 Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

37



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 595386701 Cosmetic Kit LG 300 Honda 1
2 - V-belt cover 1
3 - Bolt 4
4 - Washer 4
5 - Rubber cover 1
6 - Rubber cover 1
7 - Grab handle 1
8 - Lever 1
9 - Housing 1
10 - Lever housing 1
11 - Measuring nipple 1
12 - Measuring nipple 1
13 - Screw 2
14 - Washer 2
15 - Pin 1
16 - Rod 1
17 - Product Label Kit LG 300 Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

38




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Frame, Honda

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
39



Parts Online LG 300 Husqgvarna_Orange

ltem Part No. Name Qty L
1 595276201 Protective frame 1
2 595179601 Screw, M12x40 mm 8.8 4
3 595066501 Steel Plain Washer 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
40




LG 300 Husqgvarna_Orange

Parts Online

Spare parts list Frame and hoods, Hatz

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

41



Parts Online LG 300 Husqgvarna_Orange
Iltem Part No. Name Qty L
1 594146601 Protective frame 1
2 - Screw, M6 x 16 mm A2-70 1
3 - Screw, M6 x 16 mm A2-70 4
4 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
5 - Washer, 6 x 18 x 2 mm, 0.24 x 0.71 x 0.08 in. 300 HV 5
6 594437201 Bar 1
7 595276301 Front hood 1
8 594433801 Clip 1
9 594434601 Insulation 1
10 594436801 Holder 1
11 - Screw, M6 x 10 mm A2-70 &
12 - Screw, K50 x 18 mm 2
13 595062801 Insulation washer, 25 mm Type S3 14
14 594446801 Hinge 2
15 - Screw, M6 x 16 mm A2-70 8
16 594478601 Insulation 1
17 595276401 Hood 1
18 594434701 Insulation 1
19 594434801 Insulation 1
20 595171801 Holder 1
21 595188301 Clamp 2
22 - Screw, M6 x 16 mm 8.8 A2K 6
23 595176301 Bracket 1
24 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
25 - Lock nut, M6 ISO7040 2
26 - Screw, M8 x 60 mm 8.8 A2K 4
27 595120301 Cover 1
28 - Screw, K50 x 18 mm 4
29 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
30 - Screw, M12 x 40 mm 8.8 A3K 4
31 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

42




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine plate

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
43



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 595120401 Engine plate 1
2 - Nut, M12 A3K 4
3 - Washer, 13 x 30 x4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 4
4 594143001 Strap 1
5 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1
6 - Screw, M12 x 25 mm 8.8 A3K 1
7 - Lock nut, M12 1
8 - Washer, 13 x 24 x 2 mm, 0.51 x 0.94 x 0.08 in. 300 HV 1
9 594141501 Strap 1
10 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 3
11 - Screw, M12 x 45 mm 8.8 A3K 2
12 - Screw, M12 x 20 mm 8.8 A3K 2
13 595070401 Screw, M16 x 80 mm 10.9 GEOMET® 2
14 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
15 594324001 Rubber block 1
16 594147401 Bracket 1
17 - Screw, M8 x 50 mm 8.8 A2K 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
44




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Ground plate and eccentric element installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
45



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 - Washer, 13 x 24 x 6 mm, 0.51 x 0.95 x 0.16 in. 300 HV 6
2 594551801 Screw, M12 x 160 mm 12.9GEOMET® 6
3 594327001 Shock absorber 4
4 - Washer, 13 x 24 x 2 mm, 0.51 x 0.94 x 0.08 in. 300 HV 4
5 - Nut, M12 A3K 4
6 - Washer, 16.7 x 24 x 1.5 mm, 0.66 x 0.94 x 0.06 in. TYPE A, M16 1
7 595048301 Plug, M16 1
8 594431301 Belt Guard 1
9 - Washer, 8.4 x16 x1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5
10 595055401 Screw, M8x20 mm 8.8 A2K 3
11 - Screw, M8 x 30 mm 8.8 A2K 2
12 595504501 Ground plate, 500 mm, 19.68 in. 1
13 594644301 Ground plate, 600 mm, 23.62 in. 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
46




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Block paving plate 500 mm(19.7 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
47



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594830201 Block paving kit 500 mm 1
2 595176601 Polyurethane plate 1 A
3 594447301 Bracket 2
4 595067201 Coach bolt 4
5 - Nut, M10 x 1.5 mm A3K 4

Comments for Page: Block paving plate 500 mm(19.7 in.)

(L)OCAL REMARKS

A | Polyurethane

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

48




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Block paving plate 600 mm (23.6 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
49



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594830301 Block paving kit 600 mm 1
2 595176701 Polyurethane plate 1 A
3 594447301 Bracket 2
4 595067201 Coach bolt 4
5 - Nut, M10 x 1.5 mm A3K 4

Comments for Page: Block paving plate 600 mm (23.6 in.)

(L)OCAL REMARKS

A | Polyurethane

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

50




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Transport device

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
51



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594486401 Transport device 1
2 595124401 Strap 1
3 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1
4 - Screw, M12 x 25 mm 8.8 A3K 1
5 - Screw, M8 x 30 mm 8.8 4
6 594486601 Wheel bracket 2
7 594316201 Washer 4
8 594455801 Wheel 2
9 595343501 Cotter pin 2
10 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. 300 HV 4
11 - Nut, M8 A2K 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

52




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Eccentric element

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
53



Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
1 594643501 Piston 1
2 594647701 Spring washer 1
3 594647601 Thrust ball bearing 1
4 594265601 Retaining ring 1
5 594647501 Ball bearing 1
6 594266401 Retaining ring 1
7 595062601 Spring pin 1
8 594645001 Cap 1
9 594643301 Piston rod 1
10 594332201 Sealing ring 1
11 594436001 Eccentric housing 1
12 595045801 Retaining ring 4
13 594531101 Roller bearing 4
14 594487201 Shaft, cpl 1
15 594435801 Cover 1
16 594643701 Cover 1
17 594325901 Spacer ring 1
18 594547401 Sealing ring 1
19 595047801 Washer, 16.7x24x1.5 mm Type A M16 1
20 595048301 Plug, M16 1
21 594435901 Cover 1
22 594643601 Eccentric shaft 1
23 594550501 Ball bearing 2
24 594326701 Eccentric 1
25 594644901 Gear wheel 1
26 594326001 Spacer 1
27 - Socket screw, M10 x 12 mm 1
28 594326901 Spring 1
29 594326201 Washer 2
30 595046001 Retaining ring 1
31 594356201 Weight 1
32 - Steel plain washer, 12 x 22 x 2 mm, 0.47 x 0.87 x 0.08 in. 300 HV 2
33 594526301 Screw, M12 x 60 mm 10.9GEOMET® 1
34 - Screw, M6 x 20 mm 8.8 A2K 16
35 594526201 Screw, M12 x 30mm 10.9GEOMET® 1
36 594325801 Pin 1
37 - Steel plain washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 16
38 594643201 Hydraulic cylinder 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

54




Parts Online LG 300 Husqgvarna_Orange

ltem Part No. Name Qty L
39 594430301 Pulley 1
40 594326301 Washer 1
Y - Screw, M10 x 25 mm 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
55




Parts Online LG 300 Husqgvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
56



LG 300 Husqgvarna_Orange

Parts Online

Spare parts list Engine installation, Honda

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

57



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594352301 Engine 1
2 - Washer, 10.5x 22 x4 mm, 0.33 x 0.87 x 0.16 in. 300 HV 4
3 - Screw, M10 x 40 mm 8.8 A3K 4
4 - Key 1
5 - Washer, 9 x 35 x 2 mm SR 1
6 - Washer, 8.4 x 26 x 4 mm, 0.33 x 1.02 x 0.16 in. 300 HV 1
7 - Screw, M8 x 30 mm 8.8 A2K 1
8 594332701 V-belt 1
9 594123401 Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
10 - Screw, M8 x 16 mm 8.8 A2K 4
11 594961801 V-belt cover 1
12 595186001 Connector 1
13 594522901 Connector 1
14 595454601 Hose clamp, 11-18 x 9 mm, 0.43 -0.71 x 0.35 in. 2
15 594147801 Hose 1
16 594147301 Plug 1
17 - Screw, M5 x 25 mm 8.8 A2K 1
18 594331001 Ryw-clips 1
19 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1
20 - Screw, M12 x 30 mm 8.8 A3K 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

58




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine, Honda GX 270 UT SWS4

1
2[3]4]5] 8[9[101112[13[14]15[16/17[18[192 02425 26[373839|

20
21[2223

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
59



Parts Online LG 300 Husqgvarna_Orange

Item Part No. Name Qty L

1 594352301 Engine 1
2 594575301 Muffler 1
3 595470701 Gasket 1
4 595131201 Muffler gasket 1
5 595381901 Cap assy., oil filler 1
6 Oil dipstick 1
7 594203901 Gasket 1
8 595131301 Valve cover 1
9 594760301 Gasket 1
10 594609101 Fuel cap 1
11 595131101 Fuel tank 1
12 594205801 Engine switch 1
13 595382001 Oil plug 1
14 594760601 Oil plug gasket 1
15 - Crankcase 1
16 595191501 Gasket 1
17 595131401 Carburetor 1
18 595191401 Spacer 1
19 595470801 Gasket 1
20 594575101 Air Filter, cpl 1
21 594371701 Outer filter 1
22 595049401 Grommet 1
23 - Inner filter 1
24 595131501 Air filter housing 1
25 595382101 Silencer cover 1
26 594205901 Recoil starter, complete 1
27 595191301 Adjustment screw 1
28 595191101 Guide 1
29 595191001 Spring 2
30 595190701 Ratchet 2
31 595190801 Spring 1
32 595190601 Reel 1
33 -— Cover 1
34 595190901 Spring 1
35 595191201 Knob 1
36 594848101 Valve block seal kit 1
37 594575001 Spark plug 1
38 595049301 Nut 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
60




Parts Online LG 300 Husqgvarna_Orange

ltem Part No. Name Qty L

39 594760701 Air filter cover 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
61




Parts Online LG 300 Husqgvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
62



Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine installation, Hatz

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
63



Parts Online LG 300 Husqgvarna_Orange
Iltem Part No. Name Qty L
1 595171401 Diesel engine, manual 1
2 595171301 Diesel engine, electric 1
3 595365501 Diesel engine, Hatz 1B30 electric start, EPA-version A
4 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 9
5 - Screw, M8 x 20 mm 8.8 A2K 4
6 - Washer, 8.4 x 26 x 4 mm, 0.33 x 1.02 x 0.16 in. 300 HV 1
7 - Screw, M8 x 25 mm 8.8 A2K 1
8 594331801 V-belt 1
9 - Screw, M8 x 16 mm 8.8 A2K 5
10 594961901 V-belt cover 1
11 595186601 Connector 1
12 595375601 Hydraulic hose 1
13 595452501 Plug 1
14 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 1
15 - Screw M6 x 20 mm 8.8 A2K 1
16 595186801 Washer 6,4x12x1,5 2
17 595188601 Clamp 1
18 595176401 Deflector 1
19 594499501 Cylinder screw 2
20 594431601 Control box 1 B
21 594431701 Control box 1 C
22 594434301 Dirt shield 1
23 594581501 Ignition switch 1
24 594581101 Ignition key 1
25 595375901 Spacer 1
26 595350001 Hex sock. screw 4

Comments for Page: Engine installation, Hatz

(L)OCAL REMARKS

A | For US and Canada market

B | Standard
C | Option

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

64




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine, Hatz 1B30 electric start

596061
62/6364656667/68/6970[71

94
95(96/97/98]99

3
4]5]6]7]8

12
1311411511611 7[18/19[2012 1]24]27]2829}30[3132

21
2223

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

65



Parts Online LG 300 Husqgvarna_Orange

Item Part No. Name Qty L

1 595171301 Diesel engine, electric 1 A
2 - Fuel tank 1 B
3 594570101 Qil strainer, cpl 1
4 - Tube 1
5 - Qil strainer 1
6 595380601 O-ring 1
7 595380701 Washer 2
8 - Screw, M6 x 10 mm 1
9 594570201 Plug 1
10 594513001 Washer 1
11 594570401 Exhaust pipe 1
12 594568401 Recoil starter, cpl 1

13 594569901 Starter pulley 1
14 - Screw, M6 x 18 mm 1
15 -- Washer, M6 1
16 594569201 Spring 1
17 - Spring washer, M6 1
18 - Screw, M6 x 10 mm 1
18 - Screw, M6 x 10 mm 1
18 - Screw, M6 x 10 mm 1
19 594569301 Friction plate 1
20 594569701 O-ring 1
21 594569101 Reel 1

22 594569601 Ratchet 1
23 - Start pulley 1
24 594568501 Handle, complete 1
25 -— Sleeve 1
26 - Handle 1
27 594202501 Washer, 5.3 mm, 0.21 in. 1
28 594568601 Spiral spring 1
29 594568701 Housing 1
30 - Washer, M6 4
30 - Washer, M6 4
30 - Washer, M6 4
31 -- Screw, M6 4
32 594569001 Starting rope 1
33 595382201 Air filter housing 1

34 594572101 Vent nipple 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
66




Parts Online LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
35 - Housing 1
36 595380801 Sealing strip 1
37 594604301 Sealing strip 1
38 595377301 Air Filter 1
39 - Valve plate 1 C
40 -- Valve plate 1 D
40 - Valve plate 1 D
40 -- Valve plate 1 D
41 594202601 Rubber sleeve 1
42 594572001 Gasket 2
43 595470201 Gasket 1
44 - Screw M6 x 20 mm 8.8 A2K 3
45 - Washer, M8 2
46 594570901 Washer 1
47 594571201 Nut 1
48 594573101 Protecting cover 1
49 594571401 Rubber sleeve 1
50 595380901 Shim 1
51 - Rivet 1
52 594571501 Nut 1
53 594571701 Rubber hose 1
54 - Injector part 1
55 594578001 Oil dipstick 1
56 -- Dipstick 1
57 594605501 O-ring 1
58 594592001 Protecting cover 1
59 595131601 Injection pump, complete 1 E
60 595382301 Injection pump, complete 1 F
61 594572901 Injection pump 1 G
63 -- Pump part 1
62 -- Pump part 1
64 -- Pump part 1
63 - Pump part 1
65 -- Pump part 1
63 - Pump part 1
66 -- Pump part 1
64 -- Pump part 1
67 -- Pump part 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
67




Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
64 - Pump part 1
68 -- Pump part 1
65 - Pump part 1
69 -- Pump part 1
65 - Pump part 1
70 -- Pump part 1
66 - Pump part 1
7 -- Pump part 1
66 - Pump part 1
67 -- Pump part 1
67 - Pump part 1
68 -- Pump part 1
68 - Pump part 1
69 -- Pump part 1
69 - Pump part 1
70 -- Pump part 1
70 - Pump part 1
7 -- Pump part 1
81 - Injector part 1
7 -- Pump part 1
82 - Injector part 1
72 595190301 O-ring 0,2 mm 1
83 - Injector part 1
73 594568001 O-ring 0,3 mm 1
84 - Injector part 1
74 594568101 O-ring 0,4 mm 1
85 - Injector part 1
75 594568201 O-ring 0,5 mm 1
86 - Injector part 1
76 594568301 O-ring 0,6 mm 1
87 - Injector part 1
77 595382401 Injector, complete 1 H
88 - Injector part 1
78 595382501 Injector, complete 1
89 - Injector part 1
79 595471801 Injector, complete 1 J
90 - Injector part 1
80 -- Injector part 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

68




Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
91 -- Injector part 1
81 - Injector part 1
92 -- Injector part 1
81 - Injector part 1
93 -- Injector part 1
82 - Injector part 1
82 -- Injector part 1
83 - Injector part 1
83 -- Injector part 1
84 - Injector part 1
84 -- Injector part 1
85 - Injector part 1
85 -- Injector part 1
86 - Injector part 1
86 -- Injector part 1
87 - Injector part 1
87 -- Injector part 1
88 - Injector part 1
88 -- Injector part 1
89 - Injector part 1
89 -- Injector part 1
90 - Injector part 1
90 -- Injector part 1
91 - Injector part 1
91 -- Injector part 1
92 - Injector part 1
92 -- Injector part 1
93 - Injector part 1
93 -- Injector part 1
94 594595301 Muffler 1
95 - Silencer 1
96 594573301 Gasket 1
97 - Screw, M8 x 25 mm 1
98 - Washer, M8 1
99 595381001 Hook 1
100 594585201 Starter 1

Comments for Page: Engine, Hatz 1B30 electric start

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

69




Parts Online LG 300 Husqgvarna_Orange

(L)OCAL REMARKS

A | Consist of item 2 to 100.

B | See section "Fuel tank"

C | Black

D | Red

E | Valid from engine serial number 10127xxXXXXXX

Consist of item 62 to 71.

F | Valid from engine serial number 10126xxxxxxxx and10125XXXXXXXX
Consist of item 62 to 71.

G | Valid from engine serial number 10124xxxxxxxx t010110XXXXXXXX
Consist of item 62 to 71.

H | Valid from engine serial number 10127xxxxxxxx

Consist of item 80 to 93.

|| Valid from engine serial number 10126xxxxxxxx and10125XXXXXXXX
Consist of item 62 to 71.

J | Valid from engine serial number 10124xxxxxxxx to10110XXXXXXXX

Consist of item 62 to 71.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
70



Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine, Hatz 1B30 electric start, EPA version

596061
62/6364656667/68/6970[71

94
95(96/97/98]99

3
4]5]6]7]8

12
1311411511611 7[18/19[2012 1]24]27]2829}30[3132

21
2223

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

71



Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
1 595365501 Diesel engine, Hatz 1B30 electric start, EPA-version 1 A
2 - Fuel tank 1 B
3 594570101 Qil strainer, cpl 1
4 - Tube 1
5 - Qil strainer 1
6 595380601 O-ring 1
7 595380701 Washer 2
8 - Screw, M6 x 10 mm 1
9 594570201 Plug 1
10 594513001 Washer 1
11 594570401 Exhaust pipe 1
12 594568401 Recoil starter, cpl 1
13 594569901 Starter pulley 1
14 - Screw, M6 x 18 mm 1
15 - Washer, M6 1
16 594569201 Spring 1
17 - Spring washer, M6 1
18 - Screw, M6 x 10 mm 1
19 594569301 Friction plate 1
20 594569701 O-ring 1
21 594569101 Reel 1
22 594569601 Ratchet 1
23 - Start pulley 1
24 594568501 Handle, complete 1
25 - Sleeve 1
26 - Handle 1
27 594202501 Washer, 5.3 mm, 0.21 in. 1
28 594568601 Spiral spring 1
29 594568701 Housing 1
30 - Washer, M6 4
31 = Screw, M6 4
32 594569001 Starting rope 1
33 595382201 Air filter housing 1
34 594572101 Vent nipple 1
35 - Housing 1
36 595380801 Sealing strip 1
37 594604301 Sealing strip 1
38 595377301 Air Filter 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

72




Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
39 - Valve plate, black 1
40 - Valve plate, red 1
41 594202601 Rubber sleeve 1
42 594572001 Gasket 2
43 595470201 Gasket 1
44 - Screw, M8 3
45 - Washer 2
46 594570901 Washer 1
47 594571201 Nut 1
48 594573101 Protecting cover 1
49 594571401 Rubber sleeve 1
50 595380901 Shim 1
51 - Rivet 1
52 594571501 Nut 1
53 594571701 Rubber hose 1
54 - Injector part 1
55 594578001 Oil dipstick 1
56 - Dipstick 1
57 594605501 O-ring 1
58 594592001 Protecting cover 1
59 595131601 Injection pump, complete 1 C
60 595382301 Injection pump, complete 1 D
61 594572901 Injection pump 1 E
62 - Pump part 1
63 - Pump part 1
64 - Pump part 1
65 - Pump part 1
66 - Pump part 1
67 - Pump part 1
68 - Pump part 1
69 - Pump part 1
70 - Pump part 1
71 - Pump part 1
72 595190301 O-ring 0,2 mm 1
73 594568001 O-ring 0,3 mm 1
74 594568101 O-ring 0,4 mm 1
75 594568201 O-ring 0,5 mm 1
76 594568301 O-ring 0,6 mm 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

73




Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

77 595382401 Injector, complete 1 =
78 595382501 Injector, complete 1 G
79 595471801 Injector, complete 1 H

80 - Injector part 1

81 - Injector part 1

82 - Injector part 1

83 - Injector part 1

84 - Injector part 1

85 - Injector part 1

86 - Injector part 1

87 - Injector part 1

88 - Injector part 1

89 - Injector part 1

90 - Injector part 1

91 - Injector part 1

92 - Injector part 1

93 - Injector part 1
94 594595301 Muffler 1

95 - Silencer 1

96 594573301 Gasket 1

97 - Screw, M8 x 25 mm 1

98 - Washer, M8 1

99 595381001 Hook 1
100 594585201 Starter 1

Comments for Page: Engine, Hatz 1B30 electric start, EPA version

A | Consist of item 2 to 100.

B | See section "Fuel tank"

C | Valid from engine serial number 10127xxxxxxxx, Consist of item 62 to 71.

D | Valid from engine serial number 10126xxxxxxxx and 10125xxxxxxxx, Consist of item 62 to 71.
E | Valid from engine serial number 10124xxxxxxxx to 10110xxxxxxxx, Consist of item 62 to 71.

F | Valid from engine serial number 10127xxxxxxxx, Consist of item 80 to 93.

G | Valid from engine serial number 10126xxxxxxxx and 10125xxxxxxxx, Consist of item 62 to 71.

H | Valid from engine serial number 10124xxxxxxxx to 10110xxxxxxxx, Consist of item 62 to 71.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

74




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Engine, Hatz 1B30 manual start

92

596061
62/6364656667/68/6970[71 93

803 1/82[83[84l85/86/87]88/39[90]91[92]93

—
O
(9]

2 — |

94 33
95/96/97198]99 34353637[38[39l4041

12
13141 51611 7]1811912021[24]27]2829[30[3 132

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
75



Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
1 595171401 Diesel engine, manual 1 A
2 - Fuel tank 1 B
3 594570101 Qil strainer, cpl 1
4 - Tube 1
5 - Qil strainer 1
6 595380601 O-ring 1
7 595380701 Washer 2
8 - Screw, M6 x 16 mm 1
9 594570201 Plug 1
10 594513001 Washer 1
11 594570401 Exhaust pipe 1
12 594568401 Recoil starter, cpl 1
13 594569901 Starter pulley 1
14 -- Screw, M6 x 18 mm 1
15 -- Washer, M6 1
16 594569201 Spring 1
17 - Spring washer 1
18 - Screw 1
19 594569301 Friction plate 1
20 594569701 O-ring 1
21 594569101 Reel 1
22 594569601 Ratchet 1
23 - Start pulley 1
24 594568501 Handle, complete 1
25 594202401 Sleeve 1
26 - Handle 1
27 594202501 Washer, 5.3 mm, 0.21 in. 1
28 594568601 Spiral spring 1
29 594568701 Housing 1
30 - Washer, M6 4
30 - Washer, M6 4
30 - Washer, M6 4
31 -- Screw, M6 4
32 594569001 Starting rope 1
33 595382201 Air filter housing 1
34 594572101 Vent nipple 1
35 - Housing 1
36 595380801 Sealing strip 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

76




Parts Online LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
37 594604301 Sealing strip 1
38 595377301 Air Filter 1
39 - Valve plate 1 C
40 -- Valve plate 1 D
40 - Valve plate 1 D
40 -- Valve plate 1 D
41 594202601 Rubber sleeve 1
42 594572001 Gasket 2
43 595470201 Gasket 1
44 - Screw M6 x 20 mm 8.8 A2K 3
45 - Washer, M8 2
46 594570901 Washer 1
47 594571201 Nut 1
48 594573101 Protecting cover 1
49 594571401 Rubber sleeve 1
50 595380901 Shim 1
51 - Rivet 1
52 594571501 Nut 1
53 594571701 Rubber hose 1
54 - Injector part 1
55 594578001 Oil dipstick 1
56 -- Dipstick 1
57 594605501 O-ring 1
58 594592001 Protecting cover 1
59 595131601 Injection pump, complete 1 E
60 595382301 Injection pump, complete 1 F
61 594572901 Injection pump 1 G
62 - Pump part 1
63 - Pump part 1
63 -- Pump part 1
64 - Pump part 1
63 -- Pump part 1
65 - Pump part 1
64 - Pump part 1
66 - Pump part 1
64 - Pump part 1
67 -- Pump part 1
65 -- Pump part 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
77




Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L
68 - Pump part 1
65 -- Pump part 1
69 - Pump part 1
66 -- Pump part 1
70 - Pump part 1
66 -- Pump part 1
7 - Pump part 1
67 -- Pump part 1
67 - Pump part 1
68 -- Pump part 1
68 - Pump part 1
69 -- Pump part 1
69 - Pump part 1
70 -- Pump part 1
70 - Pump part 1
7 -- Pump part 1
7 - Pump part 1
81 -- Injector part 1
72 595190301 O-ring 0,2 mm 1
82 -- Injector part 1
73 594568001 O-ring 0,3 mm 1
83 -- Injector part 1
74 594568101 O-ring 0,4 mm 1
84 -- Injector part 1
75 594568201 O-ring 0,5 mm 1
85 -- Injector part 1
76 594568301 O-ring 0,6 mm 1
86 -- Injector part 1
77 595382401 Injector, complete 1 H
87 -- Injector part 1
78 595382501 Injector, complete 1
88 -- Injector part 1
79 595471801 Injector, complete 1 J
89 -- Injector part 1
80 - Injector part 1
90 -- Injector part 1
81 - Injector part 1
91 -- Injector part 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

78




Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
81 -- Injector part 1
92 - Injector part 1
82 -- Injector part 1
93 - Injector part 1
82 -- Injector part 1
83 - Injector part 1
83 -- Injector part 1
84 - Injector part 1
84 -- Injector part 1
85 - Injector part 1
85 -- Injector part 1
86 - Injector part 1
86 -- Injector part 1
87 - Injector part 1
87 -- Injector part 1
88 - Injector part 1
88 -- Injector part 1
89 - Injector part 1
89 -- Injector part 1
90 - Injector part 1
90 -- Injector part 1
91 - Injector part 1
91 -- Injector part 1
92 - Injector part 1
92 -- Injector part 1
93 - Injector part 1
93 -- Injector part 1
94 594595301 Muffler 1
95 - Silencer 1
96 594573301 Gasket 1
97 - Screw, M8 x 25 mm 1
98 - Washer, M8 1
99 595381001 Hook 1

Comments for Page: Engine, Hatz 1B30 manual start

(L)OCAL REMARKS

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

79




Parts Online LG 300 Husqgvarna_Orange

A | Consist of item 2 to 112.

B | See section "Fuel tank"

C | Black

D | Red

E | Valid from engine serial number 10127xxXXXXXX

Consist of item 62 to 71.

F | Valid from engine serial number 10126xxxxxxxx and10125XXXxXXXXX
Consist of item 62 to 71.

G | Valid from engine serial number 10124xxxxxxxx t010110XXXXXXXX
Consist of item 62 to 71.

H | Valid from engine serial number 10127xxxxxxxx

Consist of item 80 to 93.

|| Valid from engine serial number 10126xxxxxxxx and10125xXXXXXXXX
Consist of item 62 to 71.

J | Valid from engine serial number 10124xxxxxxxx t010110xXXXXXXXX

Consist of item 62 to 71.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
80



Parts Online LG 300 Husqgvarna_Orange

Spare parts list Fuel tank, Hatz 1B30

1 ‘ -
2[5]6]7]1112013[1415116]17]1819202122]232425 LT 12
! //@E]

2930[31[32

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
81



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594584801 Fuel tank, complete 1
2 594566101 Fuel cap 1
3 - Cap 1
4 - Gasket 1
5 595381201 Circlip 1
6 594203501 Rope 1
7 595377401 Fuel filter 1
8 - Filter element 1
9 - Pipe 1
10 594567001 Gasket 1
11 595382601 Fuel hose 1
12 594566301 Ventilation valve 1
13 594567601 Hose clamp 1
14 594566401 Adapter 1
15 594566501 Gasket 2
16 595191601 Rubber sleeve 1
17 594567001 Gasket 1
18 594567101 Pipe 1
19 - Fuel tank 1
20 - Label 1
21 594605201 Nipple 1
22 595192701 Nipple 1
23 595131701 Nipple 1
24 - Joint 1
25 594203301 Ventilating screw 1
26 594203201 Nipple 1
27 594203101 Clamp 1
28 594583201 Water separator, cpl 1
29 - Hose 1
30 -- Hose clip 1
31 - Water separator 1
32 - Drain screw 1

33 594583201 Water separator, cpl 1 A

Comments for Page: Fuel tank, Hatz 1B30

(L)OCAL REMARKS

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

82




Parts Online LG 300 Husqgvarna_Orange

A | Not for ordinary maintenance.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
83



Parts Online LG 300 Husqgvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
84



Parts Online LG 300 Husqgvarna_Orange

Spare parts list Centrifugal clutch, Honda

1
2[34[5] 7] 8] 9hol11l12l13h4

10

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
85



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594430701 Clutch, cpl 1
2 594605301 Clutch lining 2
3 594147701 Clutch weight 2
4 595059301 Screw 2
5 594147601 Cover 1
7 594605101 Hub 1
8 594313101 Cover 1
9 594308801 Retaining ring 1
10 594584501 Snap ring 2
11 594584401 Retaining ring 1
12 594584301 Ball bearing 1
13 595143301 Nilos ring 1
14 594605001 V-belt pulley 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

86




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Centrifugal clutch, Hatz

1
2[3]4]5]7[ 8] o[101112113114

\
. (=

w

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
87



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594431001 Clutch, cpl 1
2 595192801 Clutch lining 2
3 594147701 Clutch weight 2
4 594311901 Retaining ring 1
5 594312301 Cover 1
7 594572301 Hub 1
8 594313101 Cover 1
9 594308801 Retaining ring 1
10 594584501 Snap ring 2
11 594584401 Retaining ring 1
12 594584301 Ball bearing 1
13 595143301 Nilos ring 1
14 594572201 V-belt pulley 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
88




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Belt tightener

1
2[3]4]5]6

)0

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
89



Parts Online LG 300 Husqgvarna_Orange
ltem Part No. Name Qty L
1 594327901 Belt tightener 1
2 594328101 Shaft 1
3 595045001 deep groove ball bearing 1
4 595445301 O-ring, 26.2 x 3.0 mm, 1.03 x 0.12in. 1
5 595144901 Bore Circlip 1
6 594328001 V-belt pulley 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

90




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Hydraulic system

51

g 46
\\ '\\\\\ /
e
N / Te——
39 44 Y

38
~ 39404 142434445/46 4714849

1
2[3[4]5]6][7]8]9

16
y 2,
) 282726 23 & 4
/ k /\\\\{\q{zs

22 ) ‘ '\
- R )
@ v/ %

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
91



Parts Online

LG 300 Husqgvarna_Orange

Item Part No. Name Qty L

1 594426201 Hydraulic oil tank, cpl 1

2 -- Tank 1

3 594445501 Air filter 1

4 594445401 Holder 1

5 - Screw, K50 x 12 mm Type KX-PT 2

6 594443101 Cover with oil dipstick 1

7 594123401 Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1

8 595465901 Screw, M8x25 mm 8.8 A2K 1

9 595047301 O-ring 1
10 - Screw, M10 x 30 mm 8.8 A3K 4
11 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
12 594426001 Adapter 1
13 595160701 Hose clamp 1
14 594426101 Adapter 1
15 595454701 Hose clamp 1
16 594436201 Hydraulic hose 1
17 594438001 Hydraulic hose 1 A
18 595053501 Hydraulic hose 1 B
19 594497601 Hydraulic hose 1 C
20 595063001 Straight connector 2
21 594324301 Cover 1
22 594523701 Elbow 1
23 594455301 Hydraulic pump 1
24 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
25 - Screw, M6 x 20 mm 8.8 A2K 2
26 - Key 1 D
27 594548901 Sleeve 1
28 - Nut 1 E
29 595054201 Screw, M8x50 mm 8.8 A2K 4
30 594147401 Bracket 2
31 594324001 Rubber block 2
32 595181401 Lock nut M8 2
33 594123401 Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
34 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2
35 - Screw, M6 x 55 mm 8.8 A2K 2
36 594518601 Connector 3 F
37 - Nut, M6 x 1 mm A2K 1
38 594347601 Valve, complete 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

92




Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
39 - Valve
40 594565001 Rubber cover G
41 594580901 Lever housing |
42 594208901 Rubber cover H
43 594208801 Lever H
44 594208601 Housing J
45 594209001 Screw 2 H
46 594209101 Washer 4 H
47 594208701 Pin 1 H
48 594581901 Measuring nipple 1 G
49 594209601 Measuring nipple H
50 - Nut, M8 A2K 1
51 594478401 Rod 1
52 594532801 Grab handle 1

Comments for Page: Hydraulic system

(L)OCAL REMARKS

A | Connected to port "T"

B | Connected to port "P"

C | Connected to port "A"

D | Supplied with hydraulic pump

E | Supplied with hydraulic pump

F|90°

G | Old version

H | New version, for valve, complete marked with "Caproni".
| | GKN - previous supplier

J | Caproni - Current supplier

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
93



Parts Online LG 300 Husqgvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
94



Parts Online LG 300 Husqgvarna_Orange

Spare parts list Battery installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
95



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 595172201 Plate 1
2 595171901 Insulation 1
3 - Washer, 8.4 x16 x1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
4 - Screw, M8 x 25 mm 8.8 A2K 4
5 594433501 Battery 1
6 595184301 Battery cable + 1 A
7 595184001 Battery cable - 1 B
8 594484101 Battery screw 2
9 594434901 Insulation 1
10 594484001 Holder 1
11 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 2
12 - Screw, M12X20H 8.8 A3K 2

Comments for Page: Battery installation

(L)OCAL REMARKS

A | Connected to positive terminal of battery

B | Connected to negative terminal of battery

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

96




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
97



Parts Online LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594146701 Handle 1
2 594147501 Shock absorber 4
3 - Steel plain washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 11
4 - Screw, M10 x 16 mm 8.8 A3K 9
5 594146801 Bracket 1
6 594518301 Shock absorber 1
7 594434101 Hook 1
8 - Screw, M10 x 20 mm 8.8 A3K 1
9 594147901 Cover 1
10 - Screw, M8 x 16 mm 8.8 A2K 10
11 594123401 Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 10
12 - Nut, M10 A3K 1
13 594462701 Shock absorber 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
98




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Throttle control, Honda

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
99



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594357601 Throttle control, cpl 1
2 595053201 Throttle handle 1
3 --- Throttle 1

4 595192901 Knob 1

5 594297101 Square nipple 1

6 594357201 Throttle cable 1
7 594354801 Bracket 1
8 - Throttle 1
9 - Screw, M5 x 30 mm A2-70 4
10 - Nut, M6 x 1 mm A2K 1
11 594485701 Spacer 1
12 - Screw, M6 x 20 mm 8.8 A2K 1
13 - Screw, M6 x 16 mm 8.8 A2K 1
14 595186801 Washer 6,4x12x1,5 1
15 595468401 Pipe clamp 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

100




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Throttle control, Hatz, Non EPA version

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
101



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594436401 Throttle control, cpl 1
2 595053201 Throttle handle 1
3 - Throttle part 1

4 595192901 Knob 1

5 594297101 Square nipple 1

6 594436301 Throttle cable 1
7 594354801 Bracket 1
8 594352101 Nipple 1
9 - Screw, M5 x 30 mm A2-70 4
10 - Nut, M6 x 1 mm A2K 1
11 594485701 Spacer 1
12 - Screw, M6 x 20 mm 8.8 A2K 1
13 - Screw, M6 x 16 mm 8.8 A2K 2
14 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2
15 595468401 Pipe clamp 1
16 595188301 Clamp 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

102




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Throttle control, Hatz, EPA version

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
103



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594175901 Throttle control, complete 1 A

2 - Handle 1

3 595132201 Throttle cable 1
4 594352101 Nipple 1
5 - Screw M6 x 20 mm 8.8 A2K 4
6 - Screw M6 x 20 mm 8.8 A2K 1
7 - Washer 1
8 595468401 Pipe clamp 1

Comments for Page: Throttle control, Hatz, EPA version

A | Hatz, EPA version with three fixed positions.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

104




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Labels, Honda

15
10 9
o]
\ N Bl s
¥ K .\
13
3 7 68 11
2 4
5
V \/
12
1
1 p—
16

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
105



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 595375301 Product label 1
2 595130201 Product label, "LG 300" 1
3 - Data plate (Not available separately) 1
4 - Drive screw 4
5 595051201 Label lifting point 2
6 594515901 Noise level label 1
7 594535301 Safety label, read instruction manual 1 D
8 594353901 Label, engine speed 1
9 594353801 Label, direction 2
10 594536401 Safety label, crush zone 1
11 594337101 Label, use ear protectors 1
12 595375401 Product label 1
13 595049701 Label, hydraulic oil level 1 J
14 594517801 Safety label, lock handle 1
15 595065701 Safety label, rotating V-belts 1
16 595130301 Product label, "LG 300" 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

106




Parts Online LG 300 Husqgvarna_Orange

Spare parts list Labels, Hatz

4 8
15

=\ 10 9

: %

> Pl SOCALC)

9 3
- l\ 13 12 %E\ .\
7 6 11
2
3

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
107



Parts Online

LG 300 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 595375301 Product label 1
2 595130201 Product label, "LG 300" 2
3 - Data plate (Not available separately) 1
4 - Drive screw 4
5 595051201 Label lifting point 2
6 594515901 Noise level label 1
7 594535301 Safety label, read instruction manual 1
8 594353901 Label, engine speed 1
9 594353801 Label, direction 2
10 594536401 Safety label, crush zone 1
11 594337101 Label, use ear protectors 1
12 595071001 Decal "FUEL" 1
13 595049701 Label, hydraulic oil level 1
14 594517801 Safety label, lock handle 1
15 595065701 Safety label, rotating V-belts 1
16 595375401 Product label 1
17 595130301 Product label, "LG 300" 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

108




Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.



	Kits and consumables
	Preventative Maintenance Kits
	Start Up Kit_honda
	Start Up Kit, Hatz
	12 months / 500 hours service kit
	12 months / 500 hours service kit
	Six months / Every 250 hours kit

	Service, repair and wear part kits
	Shock absorber repair kit
	Forward and reverse piston repair kit
	Eccentric element repair kit
	Block paving plate kit 500 mm (19.7 in.)
	Block paving plate kit 600 mm (23.6 in.)
	Transport device kit

	Refurbishment kits
	595389301 GoldKit LG 300 Hatz
	595389201 SilverKit LG 300 Hatz
	595386801 CosmeticKit LG 300 Hatz
	595389501 GoldKit LG 300 Honda
	595389401 SilverKit LG 300 Honda
	595386701 CosmeticKit LG 300 Honda

	Spare parts list
	Frame, Honda
	Frame and hoods, Hatz
	Engine plate
	Ground plate and eccentric element installation
	Block paving plate 500 mm(19.7 in.)
	Block paving plate 600 mm (23.6 in.)
	Transport device
	Eccentric element
	Engine installation, Honda
	Engine, Honda GX 270 UT SWS4
	Engine installation, Hatz
	Engine, Hatz 1B30 electric start
	Engine, Hatz 1B30 electric start, EPA version
	Engine, Hatz 1B30 manual start
	Fuel tank, Hatz 1B30
	Centrifugal clutch, Honda
	Centrifugal clutch, Hatz
	Belt tightener
	Hydraulic system
	Battery installation
	Handle
	Throttle control, Honda
	Throttle control, Hatz, Non EPA version
	Throttle control, Hatz, EPA version
	Labels, Honda
	Labels, Hatz


